
 

 
 
 
 
 
 

Guidance Manual 

Surface Water Treatment 
Rule 
 
 
 
 
 

September 1995 
 
 
 

 
 
 
 
 
 
 
 
We created this electronic copy from the original 1995 version. Although it looks different, 
the content is the same. 
 
 
 
 
  

 
 

 
DOH 331-085 



 



 

 
 
Guidance Manual 

Surface Water Treatment Rule 
 
 
 
 
 
September 1995 
 
 

 
 

 
 
 
 

For more information or additional copies of this publication contact: 
 

Office of Drinking Water 
Department of Health 
PO Box 47828 
Olympia, WA 98504-7828 
(360) 236-3164 

 
 

 
 

 
 

 
 
 
 

If you need this publication in an alternate format, call (800) 525-0127. For TTY/TDD, call (800) 833-6388. 

 



 



 

[...]
case-by-case basis. Special studies will be required to identify those filters with the turbidity 
spike problems and assist in selecting which of the four approaches will best minimize the 
problem. Turbidity spikes can generally be minimized through one or a combination of the first 
three approaches. 
 
In order to establish filter-to-waste operating guidelines, the following procedure is suggested: 
 

1. Review the effluent turbidity data and/or particle counting data for each filter and 
determine which filter has historically had the poorest performance (highest effluent 
turbidity and/or particle counts). 
 

2. Following backwashing of the filter with the poorest performance, place that filter into 
service and monitor turbidity continuously (or collect grab samples at least every 5 
minutes) for a period of at least 60 minutes. Note: particle counting may also be used for 
this purpose. 
 

3. Analyze the data collected and determine how long the filter must be in operation to 
achieve the level consistent with ripened filter performance (0.5 NTU filtered water 
turbidity and/or 80% turbidity reduction across the treatment train). 

 
Limited information exists on the typical magnitude and duration of peak turbidity levels after 
backwashing and what levels are considered acceptable to assure that these turbidity spikes are 
not associated with passage of Giardia cysts. Information from plant scale tests showing the 
typical magnitude and duration of these turbidity spikes is available (Bucklin, et al., 1988). From  



48 

the studies conducted, the turbidity peaks occurred within the first few minutes after the filter 
was placed back in operation, their effects lasted for several hours, and they varied in magnitude 
from 0.08 to 0.35 NTU on average. 
 
For existing plants without provisions for filter-to-waste, the decision to add the necessary 
piping to provide this capability should be made only after carefully evaluating the other three 
approaches. If the results of special studies show that the other three options are not effective in 
minimizing the turbidity spikes, then the expense of adding the filter-to-waste capabilities may 
be justified. 
 
For new plants, the capability of filter-to-waste is required by DOH (per WAC 246-290-676). By 
having this capability, additional flexibility will be available for turbidity spike control. This 
flexibility may also be useful for other filter maintenance functions such as after media 
replacement or when heavy chlorination of the filter is needed after maintenance. 
 
2.3.2 Conventional Treatment 
 
Conventional treatment is the most widely used technology for removing turbidity and microbial 
contaminants from surface water supplies. Conventional treatment includes the pretreatment 
steps of chemical coagulation, rapid mixing, flocculation and sedimentation followed by 
filtration. Conventional treatment plants typically use aluminum or iron compounds and/or 
polymers in the coagulation process. 
 
Conventional plants may vary in the types of filter media used. Sand filters, normally found in 
older plants, use a single media of sand to form a filter bed and are generally designed with a 
filtration rate of 2 gpm/ft2. Newer plants normally use dual-media or mixed media filters. Dual 
media filters use a combination of anthracite coal along with a sand to form the filter bed. Mixed 
media filters use coal, sand, and a third material such as fine garnet sand to form the filter bed. 
Dual and mixed media filters can be designed to operate at higher filtration rates (4 to 6 gpm/ft2) 
than sand filters. 
 
Operating Requirements 
 
In addition to the operating requirements in the Ten State Standards, WAC 254-290-654 
requires that a coagulant be used at all times the conventional treatment plant is in operation.5 
Conventional (direct and in-line filtration plants) must be monitored carefully, because failure to 
maintain optimum coagulation can result in poor filter performance and breakthrough of cysts 
and viruses.6

 
 

                                                 
5 Dependable removal of Giardia cysts can not be guaranteed if a water is filtered without being properly coagulated (Logsdon, 
1987b; Al-Ani, et al., 1985). This is true even if the raw water turbidity is less than 1 NTU. 
 
6 As indicated in the preamble to the proposed SWTR, 33 percent of the reported cases of giardiasis in waterborne disease outbreaks 
were attributed to improperly operated filtration plants 



49 

Although the detention time provided by the settling basins in a conventional plant results in 
some margin of safety, the loss of coagulation control at the chemical feed or rapid mix points 
may not be noticed until the poorly coagulated water reaches the filters, after the process has 
failed. Failure to effectively monitor and control filter operation can result in undetected poor 
filter performance (Logsdon, 1987a; Logsdon, 1987b). 
 
Effective operation of a conventional treatment plant requires careful monitoring and control of 
chemical feed, rapid mix, flocculation, sedimentation and filtration. For the purposes of the 
SWTR, the requirements for effective operation of a conventional water treatment plant can be 
summarized as follows: 
 

1. The application of a coagulant and the maintenance of effective coagulation and 
flocculation at all times when a treatment plant is in operation.7

a. At least an 80% reduction in source turbidity based on an average of the daily 
turbidity reduction measured in a calendar month; or 
 

 Proper process control 
procedures should be used at the plant to assure that chemical feeds are adjusted and 
maintained in response to variations in raw water such as temperature, turbidity, total 
organic carbon (TOC), color, etc. 
 
Per WAC 254-290-654, the effectiveness of coagulation and flocculation shall be 
demonstrated by one of three methods: turbidity reduction, particle counting, or 
microscopic particulate analysis. Most systems use the turbidity reduction method. 
Where raw water turbidity is >2.5 NTU, treatment effectiveness is demonstrated by 
meeting the turbidity performance standards in WAC 246-290-660. Where raw water 
turbidity is <2.5 NTU, systems must demonstrate treatment effectiveness by either 
achieving: 
 

b. A filtered water turbidity <0.10 NTU (based on monthly average). 
 

Systems with source turbidity <2.5 NTU interested in demonstrating treatment 
effectiveness through a means other than turbidity reduction should contact DOH for 
guidance. 
 

2. Maintenance of effective filtration will require proper operation procedures to meet the 
turbidity requirements of the SWTR. Proper operation should include: 
 
a. Proper chemical conditioning of the water ahead of the filter to assure adequate 

turbidity removal through the filter. The determination of proper chemical control can 
be made through use of streaming current meters, zeta potential meters, pilot filters, 
and jar testing. At least one of these process control tools should be used regularly 
during operation of the treatment plant. 

                                                 
7 Some conventional water treatment plants which treat low turbidity source waters (<1 NTU) reportedly discontinue the application 
of coagulant(s) during periods of low turbidity since the raw water already meets the turbidity performance standards. However, 
studies have shown that cyst removal for low turbidity waters is the most difficult to achieve and requires optimum pretreatment 
including coagulation to achieve effective removals (Al-Ani, et al., 1985). 



50 

b. Control of the flow rates and elimination of rapid changes in flow rate applied to the 
filter. Per WAC 254-290-654, conventional gravity filtration plants shall be operated 
at flow rates not to exceed 3 gpm/ft2 for single media filters and 6 gpm/ft2 for deep 
bed, dual or mixed media filters. 
 

c. Backwashing of filters before a consistent increase is noted in turbidity and/or 
particle counts. The criteria on which to base initiation of backwash will have to be 
determined for each plant. Experience with operation cycles including run times and 
headloss data may serve as the basis for this site-specific criteria. 
 

d. Bringing the clean filters back on-line after backwash so that turbidity spikes are 
minimized in the filtered water. Section 2.3.1 discusses these turbidity spikes and 
approaches available to minimize them. 
 

3. Filters removed from service generally should be backwashed prior to start-up. However, 
in extreme cases, where it is impractical to backwash filters each time they are removed 
from service, DOH may allow, on a case-by-case basis, startup without backwashing. In 
making this decision, the following may be considered: 
 
a. The length of time the filter was off-line; 

 
b. Provisions for minimizing the impact of this practice, e.g. ramping valves, use of 

filter aids, filter-to waste; and 
 

c. Performance of the filter while being put on-line. 
 

2.3.3 Direct and In-line Filtration 
 
A direct filtration plant can include several different pretreatment unit processes depending upon 
the application. In its simplest form, the process includes only in-line filters preceded by 
chemical coagulant application and mixing. The mixing step can rarely be satisfied by influent 
pipeline turbulence, but more typically utilizes in-line or static mixers.  In larger filtration plants, 
an open rapid-mix basin with mechanical mixers is usually employed. 
 
Under DOH definitions, the direct filtration process consists of the addition of a coagulant to the 
raw water followed by rapid mixing and flocculation. The chemically conditioned and 
flocculated water is then applied directly to a dual-or multi-media filter (USEPA, 1988b). 
 
Operating Requirements 
 
Operating considerations for in-line and direct filtration plants are essentially identical to those 
for conventional treatment plants.8

                                                 
8 Per WAC 254-290-654, pressure filters shall be operated at filtration rates not to exceed 2 gpm/ft2 for single media filters and 3 
gpm/ft2 for deep bed, dual or mixed media filters. 

 The major difference is that direct and in-line filtration plants  



51 

will not have sedimentation basins, and in-line plants will not have a flocculation or contact 
basin. All direct filtration plants should make provisions to minimize the impacts of break-in 
after a filter is put on-line.9

 
 

As with conventional treatment, a coagulant must be used at all times when the treatment plant is 
in operation (WAC 246-290-654).10

 

 Also, like conventional treatment, the initiation of 
backwashing a filter should first be based on filter effluent turbidity values and/or particle 
counts, then by headloss and run time. Filters should be backwashed before a consistent increase 
is noted in filtered water turbidity and/or particle counts. 

Also, in general, any filters removed from service should be backwashed prior to start-up. 
However, in extreme cases, where it is impractical to backwash filters each time they are 
removed from service, DOH may allow, on a case-by-case basis, startup without backwashing. In 
making this decision, the DOH will use the same criteria discussed in Section 2.3.2 for 
conventional plants. 
 
Note regarding pressure filters: 
 
A pressure filter is similar in principle to the rapid sand gravity filter except that it is completely 
enclosed in a vertical or horizontal cylindrical steel tank through which water under pressure is 
filtered. Pressure filters are most frequently used in swimming pool and industrial plant (process 
water) installations. The main advantage of the pressure filter is that it is possible to use only one 
pump to take water from the source, force it through the filter and directly into the distribution 
system. 
 
This advantage is offset by the difficulty in introducing chemicals under significant pressure, 
inadequate coagulation facilities, and lack of adequate settling. In addition, the appearance of the 
water being filtered and the condition of the sand cannot be observed and the maximum rate of 
filtration may be exceeded. Also with pressure filters, it is difficult to look inside the filter for the 
purpose of evaluating backwash efficacy and problems, determining loss of filter media, 
accumulation of mudballs, need for cleaning, and/or need for replacement of the filter. 
 
Because of these disadvantages and weaknesses, a pressure filter is not considered acceptable for 
the treatment of surface or other contaminated waters to be used for drinking purposes. In fact, 
Ten State Standards (Section 4.2.2), referenced in WAC 246-290-200, states the following 
about rapid rate pressure filters: "The normal use of these filters is for iron and manganese 
removal. Pressure filters shall not be used in the filtration of surface or other polluted waters or 
following lime-soda softening." 
 

                                                 
9 As with conventional treatment, direct filtration produces a relatively poor quality filtered water at the beginning of filter runs and 
therefore a filter-to-waste period is recommended. In some cases, the addition of a filter aid or bringing filters on-line slowly will be 
appropriate (Cleasby, et al., 1984). 
 
10 Optimum coagulation is critical for effective turbidity and microbiological removals with direct filtration (Al-Ani, et al., 1985). 



52 

Because of the potential public health problems associated with use of pressure filters for 
drinking water purposes, DOH has established some operating criteria for existing pressure 
filters (in addition to the above general criteria specified for direct and in-line filters). These are 
summarized below: 
 

1. Purveyors must physically inspect and evaluate their pressure filters at least every 6 
months for conditions that might reduce their effectiveness in removing Giardia lamblia 
cysts. Such conditions include but are not limited to: media depth and condition, mudball 
formation, gravel mounding, and potential for short-circuiting due to cracks in the filter 
media. 
 

2. Purveyors must keep written records of the inspections and make them available for 
DOH review. Records should include: 
 
a. The dates the inspections were performed; 

 
b. Name(s) of person(s) conducting the inspection; 

 
c. Results of the inspection; and 

 
d. Any corrective actions taken/needed. 

 
2.3.4 Slow Sand Filtration 
 
Slow sand filters differ from single-media rapid-rate filters in a number of important 
characteristics. In addition to the difference of flow rate, slow sand filters function using 
biological mechanisms as well as physical-chemical mechanisms, use smaller sand particles, and 
are not backwashed, but rather are cleaned by removing a small fraction of the surface media. In 
addition, slow sand filters have much longer run times between cleaning, but require a ripening 
period at the beginning of each run. 
 
Although rapid rate filtration is currently the water treatment technology used most extensively 
for surface water filtration in the United States, its use has often proved inappropriate for small 
communities since rapid-rate filtration is a technology that requires skilled operation by trained 
operators. Slow sand filtration requires very little control by an operator. Consequently, use of 
this technology may be more appropriate for small systems where source water quality is within 
the guidelines recommended in Chapter 4, Table 4-2. Slow sand filtration also may be applicable 
to other source water quality conditions with the addition of pretreatment such as roughing 
filtration as discussed in Chapter 4, Section 4.2.3. 
 



53 

Operating Requirements 
 
Maintenance of a slow sand filter involves two periodic tasks: 
 

1. Removal of the top 0.8 to 1.2 inches (2 to 3 cm) of the surface of the sand bed when the 
headloss exceeds about 3 to 5 feet (1 to 1.5 m);11